
199903315: FLY-JIB PARTS MANUAL

FLY - JIB

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424

MANUAL PART NUMBER: 99903315

20090225

Iowa Mold Tooling Co., Inc. is an Oshkosh Corporation Company.



299903315: FLY-JIB PARTS MANUAL
TABLE OF CONTENTS

REVISIONS LIST ................................................................................................................. 2
INSERT - IMT 19.5 - 21.5 - 32.5 - 27.0 ................................................................................. 3
INSERT - IMT 25.0 - 27.0 K3................................................................................................ 4
INSERT - IMT 25.0 - 27.0 K4................................................................................................ 5
JIB, COMPLETE.................................................................................................................. 6
EXTENSION I ...................................................................................................................... 7
EXTENSION II ..................................................................................................................... 8
EXTENSION III ..................................................................................................................... 9
EXTENSION IV .................................................................................................................. 10
HOOK SUSPENSIONS ..................................................................................................... 11
MANUAL EXTENSIONS ................................................................................................... 12
MANUAL EXTENSIONS ................................................................................................... 13
JIB CYLINDER .................................................................................................................. 14
JIB CYLINDER LHV .......................................................................................................... 15
EXTENSION CYLINDER ................................................................................................... 16
EXTENSION CYLINDER ................................................................................................... 17
EXTENSION CYLINDER ................................................................................................... 18
EXTENSION CYLINDER ................................................................................................... 19
FITTINGS-EXTENSION CYLINDER I ............................................................................... 20
FITTINGS, EXTENSION CYLINDER II .............................................................................. 21
STOWING BRACKET K2 .................................................................................................. 22
FITTINGS EXTENSION CYLINDER III .............................................................................. 23
FITTINGS, EXTENSION CYLINDER IV ............................................................................ 24
HOSE KIT IMT 19.5 - 21.5 - 25.0 - 27.0 .............................................................................. 25
HOSE KIT - IMT 32.5 - 37.0................................................................................................ 26
FITTINGS - IMT 19.5 - 21.5 - 25.0 - 27.0............................................................................. 27
FITTINGS - IMT 25.0 - 27.0 - K3......................................................................................... 28
FITTINGS - IMT 25.0 - 27.0 K4........................................................................................... 29
FITTINGS - IMT 32.5 - 37.0 K3........................................................................................... 30
FITTINGS - IMT 32.5 - 37.0 K4........................................................................................... 31

REVISIONS LIST
DATE LOCATION DESCRIPTION OF CHANGE

20021121 30 Corrected misprint on item 21.
20040823 15 Corrected item #8 - was 28838, changed to 25838
20050509 15 28821 was 28235.
20070227 Cover Updated with ownership statement.



399903315: FLY-JIB PARTS MANUAL
INSERT - IMT 19.5 - 21.5 - 32.5 - 27.0

6299660 INSERT WITH LINK ARM SYSTEM
1. 6189622 INSERT 1
2. 31318 LUBRICATOR 1/8 RG ST. 2
3. 6297083 PIN 1
4. 6257354 LOCK PLATE 4
5. 30545 SCREW MK10X20 36
6. 23337 BUSHING PM 7050 DX 2
7. 6297073 PIN 1
8. 6297093 PIN 1
9. 6297113 PIN 1
10. 6297794 FITTINGS 1
11. 31156 LOCK WASHER 10 MM 2

12. 30156 SET SCR SS M10X30 2
13. 30888 LOCK NUT M10 4
14. 6297044 PUSH ROD 2
15. 6297023 LINK ARM 2
16. 6297104 LOCK PLATE 2
17. 30581 C-SINK SCR MK10X30 2
18. 23347 BUSHNG PM9040DX 2
19. 6291914 LOCK PLATE 1
20. 6297804 LOCK PLATE 2
21. 6297604 LOCK PLATE 1

6

4

5

3

4

5

62

21

5

2

14

4

5

16
5

17

15

18

20

13

7

8

9

20

18

15

10
11
12

13

14

19

5

5

4

5

17

16
13

1

20011030



499903315: FLY-JIB PARTS MANUAL
INSERT - IMT 25.0 - 27.0 K3

6299660 INSERT WITH LINK ARM SYSTEM
1. 6370002 INSERT 1
2. 31318 LUBRICATOR 1/8 RG ST 2
3. 6297083 PIN 1
4. 6257354 LOCK PLATE 4
5. 30545 SCREW MK10X20 36
6. 23337 BUSHING PM 7050 DX 2
7. 6297073 PIN 1
8. 6297093 PIN 1
9. 6297113 PIN 1
10. 6297794 FITTINGS 1
11. 31156 LOCK WASHER 10MM 2

12. 30156 SET SCR SS M10X30 2
13. 30888 LOCK NUT M10 4
14. 6297044 PUSH ROD 2
15. 6297023 LINK ARM 2
16. 6297104 LOCK PLATE 2
17. 30581 C-SINK SCREW MK10X30 2
18. 23347 BUSHING PM9040DX 2
19. 6291914 LOCK PLATE 1
20. 6297804 LOCK PLATE 2
21. 6297604 LOCK PLATE 1

6

4

5

1 3

4

5

62

21

5

2

14

4

5

16
5

17

15

18

20

13

7

8

9

20

18

15

10
11
12

13

14

19

5

5

4

5

17

16
13

20011030



599903315: FLY-JIB PARTS MANUAL
INSERT - IMT 25.0 - 27.0 K4

6299660 INSERT WITH LINK ARM SYSTEM
1. 6296952 INSERT 1
2. 31318 LUBRICATOR 1/8 RG ST. 2
3. 6297083 PIN 1
4. 6257354 LOCK PLATE 4
5. 30545 SCREW MK10X20 36
6. 23337 BUSHING PM7050DX 2
7. 6297073 PIN 1
8. 6297093 PIN 1
9. 6297113 PIN 1
10. 6297794 FITTINGS 1
11. 31156 LOCK WASHER 10MM 2

12. 30156 SET SCR SS M10X30 2
13. 30888 LOCK NUT M10 4
14. 6297044 PUSH ROD 2
15. 6297023 LINK ARM 2
16. 6297104 LOCK PLATE 2
17. 30581 C-SINK SCREW MK10X30 2
18. 23347 BUSHING PM9040DX 2
19. 6291914 LOCK PLATE 1
20. 6297804 LOCK PLATE 2
21. 6297604 LOCK PLATE 1

6

4

5

3

4

5

62

21

5

2

14

4

5

16
5

17

15

18

20

13

7

8

9

20

18

15

10
11
12

13

14

19

5

5

4

5

17

16
13

1

20011030



699903315: FLY-JIB PARTS MANUAL
JIB, COMPLETE
1. 6296801 JIB 1
2. 23337 BUSHING PM7050DX 4
3. 31318 LUBRICATOR 1/8 RG STR. 2
4. 6299983 PIN 1
5. 6299974 LOCK PLATE 2
6. 30543 C-SINK SCREW MK8X16 8
7. 6299993 PROTECT. PLATE FOR LHV 1
8. 31147 WASHER SS 8.4X16X1.6 2
9. 30134 SET SCR SS M8X25 2
10. 31172 WASHER 10.5X22X2 4
11. 30155 SET SCR M10X25 2
12. 30888 LOCK NUT M10 2

2

2

3

3

2

2

1

5

6

4
5

6

9

8

7
11

10

12

12

20011030



799903315: FLY-JIB PARTS MANUAL
EXTENSION I
1. 6296612 EXTENSION 266 MM 1
2. 64096 SLIDE BLOCK 2
3. 6182334 PLATE 2
4. 6293954 LOCK PLATE 2
5. 30152 SET SCR M10X14 4
6. 30598 MACH. SCR MSP16X25 2
7. 30821 COUNTERNUT M16 2
8. 6243004 WEAR PLATE 2
9. 6243014 WEAR PLATE 2
10. 6242994 STRIKING PLATE 2

11. 6297183 SUPPORT PLATE 1
12. 30132 SET SCR SS M8X20 2
13. 6234814 LOCK WASHER 2
14. 31170 LOCK WASHER 8MM 2
15. 30543 COUNTERSUNK SCR MK8X16 2
16. 6246314 BRACKET 1
17. 63837 SLIDE BLOCK 8MM 2
18. 63797 SLIDE BLOCK 9 MM 2
19. 63717 SLIDE BLOCK 12MM 2
20. 31156 LOCK WASHER 10MM 8
21. 30652 SCREW ULS10X25 8
22. 6246324 BRACKET 1
23. 31147 WASHER 8.4X16X1.6 2

15

14

13

12

10

11

8

9

21

16

20

17
18
19

2
3

4 5

6

7

21
20

22

28
27

26

1

23

20090225



899903315: FLY-JIB PARTS MANUAL
EXTENSION II
1. 6296672 EXTENSION 232MM 1
2. 64096 SLIDE BLOCK 2
3. 6182334 PLATE 2
4. 6293954 LOCK PLATE 2
5. 30152 SET SCR M10X14 4
6. 30598 MACHINE SCR MSP16X25 2
7. 30821 COUNTERNUT M16 2
8. 6243004 WEAR PLATE 2
9. 6243014 WEAR PLATE 2
10. 6242994 STRIKING PLATE 4
11. 31170 LOCK WASHER 8MM 4
12. 30597 C-SINK SCR MK8X12 4

13. 63837 SLIDE BLOCK 8MM 1
14. 63797 SLIDE BLOCK 9MM 1
15. 63840 SLIDE BLOCK 10MM 1
16. 63717 SLIDE BLOCK 12MM 1
17. 6246334 BRACKET 1
18. 31156 LOCK WASHER 10MM 8
19. 30652 SCREW ULS10X25 8
20. 63836 SLIDE BLOCK 8MM 1
21. 63798 SLIDE BLOCK 9MM 1
22. 63839 SLIDE BLOCK 10MM 1
23. 63716 SLIDE BLOCK 12MM 1
24. 6246354 BRACKET 1

12

11

10

8
9

19

18

17

13
14

15

16
2

3
4

5 6

7

23
22
21

20

24

19
18

1

20011030



999903315: FLY-JIB PARTS MANUAL
EXTENSION III
1. 6296722 EXTENSION 198MM 1
2. 64096 SLIDE BLOCK 2
3. 6182334 PLATE 2
4. 6293954 LOCK PLATE 2
5. 30152 SET SCR M10X14 4
6. 30598 MACHINE SCR MSP16X25 2
7. 30821 COUNTERNUT M16 2
8. 6243004 WEAR PLATE 2
9. 6243014 WEAR PLATE 2
10. 6242994 STRIKING PLATE 4
11. 31170 LOCK WASHER 8MM 4
12. 30597 C-SINK SCREW MK8X12 4

13. 63836 SLIDE BLOCK 8MM 1
14. 63798 SLIDE BLOCK 9MM 1
15. 63839 SLIDE BLOCK 10MM 1
16. 63716 SLIDE BLOCK 12MM 1
17. 6246344 BRACKET 1
18. 31156 SPRING WASHER 10MM 8
19. 30652 SCREW ULS10X25 8
20. 63835 SLIDE BLOCK #1  8MM 1
21. 63799 SLIDE BLOCK 9MM 1
22. 63838 SLIDE BLOCK #4  10MM 1
23. 63715 SLIDE BLOCK 12MM 1
24. 6246374 BRACKET 1

12

11

10

8
9

19
1817

13

14

15

16

2
3

4
5

6

7

23
22
21
20

24
18

19

1

20011030



1099903315: FLY-JIB PARTS MANUAL
EXTENSION IV
1. 6296762 EXTENSION 164MM 1
2. 64096 SLIDE BLOCK 2
3. 6182334 PLATE 2
4. 6293954 LOCK PLATE 2
5. 30152 SET SCR M10X14 4
6. 30598 MACHINE SCR MSP16X25 2
7. 30821 COUNTERNUT M16 2
8. 6243004 WEAR PLATE 2
9. 6243014 WEAR PLATE 2
10. 6242994 STRIKING PLATE 4
11. 31170 LOCK WASHER 8MM 4

12. 30597 COUNTERSUNK SCR MK8X12 4
13. 63835 SLIDE BLOCK #1 8MM 2
14. 63799 SLIDE BLOCK 9MM 2
15. 63838 SLIDE BLOCK #4 10MM 2
16. 63715 SLIDE BLOCK 12MM 2
17. 6246364 BRACKET 1
18. 31156 SPRING WASHER 10MM 6
19. 30652 SCREW ULS10X25 6
20. 6246384 BRACKET 1

12

11

10

8

9
19
18

17
13
14
15
16

2
3

4
6

7
5

1

19
18

20

25
24
23
22

20011030



1199903315: FLY-JIB PARTS MANUAL

HOOK SUSPENSIONS
1. 6168014 PIN
2. 31280 COTTER BOLT 5X40
3. 33458 LOCKING RING SS
4. 6168024 WELDED SUSPENSION
5. 31318 LUBRICATOR 1/8 RG ST
6. 30837 NUT M24
7. 62114 SHACKLE W/NUT
8. 62101 HOOK
9. 33220 BACKRING SS 30X42X2.5
10. 31967 SPLIT RING 4.5X40
11. 6298073 HOOK SUSPENSION
12. 6195993 PIN FOR SUSPENSION
13. 6299850 HOOK SUSPENSION
14. 6298150 EXTRA HOOK SUSPENSION

FOR HEAVY LIFTING

1

2

3 4
5

6

7

8

13

2
6

9

3

6

10

9

11

12

14

20011030



1299903315: FLY-JIB PARTS MANUAL

2

3
4
5
6

7 8
9

10

1

17

12 13
9

10

11

18

15
16

9 10

14

19

MANUAL EXTENSIONS
1. 6244532 MANUAL EXTENSION 164MM
2. 30597 C-SINK SCREW MK8X12
3. 31170 LOCK WASHER 8MM
4. 6242994 STRIKING PLATE
5. 6243014 WEAR PLATE
6. 6243004 WEAR PLATE
7. 6099964 LOCK PIN W/CHAIN
8. 6244564 BRACKET
9. 31156 LOCK WASHER 10MM

10. 30652 SCREW USL10X25
11. 6243382 MANUAL EXTENSION 140MM
12. 6656614 LOCK PIN W/CHAIN
13. 6243434 BRACKET
14. 6247022 MANUAL EXTENSION 122MM
15. 6565454 LOCK PIN W/CHAIN
16. 6298864 BRACKET
17. 6244510 MANUAL EXT 164MM CPL
18. 6244500 MANUAL EXT 140MM CPL
19. 6247040 MANUAL EXT 122MM CPL

20011030



1399903315: FLY-JIB PARTS MANUAL

2
3

4

5

1
9

8
7

3
4

610

MANUAL EXTENSIONS
1. 6243382 MANUAL EXTENSION 140MM
2. 6243434 BRACKET
3. 31156 LOCK WASHER 10MM
4. 30652 SCREW USL10X25
5. 6656614 LOCK PIN W/CHAIN
6. 6247022 MANUAL EXTENSION 122MM
7. 6297864 BRACKET
8. 6565464 LOCK PIN W/CHAIN
9. 6244500 MANUAL EXTENSION 140MM CPL
10. 6247040 MAUAL EXTENSION 122MM CPL

20011030



1499903315: FLY-JIB PARTS MANUAL
JIB CYLINDER

6296570 JIB CYLINDER
6893390 SEAL KIT 1REF

INCLUDES 5,7,9,10,11,12
1. 6296583 CYLINDER PIPE 1
2. 23325 BUSHING PM6040DX 2
3. 31318 LUBRICATOR 1/8 RG ST 2
4. 6177173 PISTON ROD 1
5. 20188 O-RING 74.5X3 1
6. 6202963 PISTON 1
7. 20791 SEAL MDM 125X108X26 1
8. 6202973 GUIDE 1
9. 20650 SEAL HH605 75X85X13 1
10. 22101 BEARING HH506 75/80X25 1
11. 20523 SCRAPER 1
12. 20327 O-RING 119.3X5.7 1
13. 6297574 PISTON ROD HEAD 1
14. 23347 BUSHING PM9040DX 2

2

1

3

2

7

6

5

4

9
10

11
12

8

14

13

14

3

20011030



1599903315: FLY-JIB PARTS MANUAL
JIB CYLINDER LHV

6360380 JIB CYLINDER INCL/LHV
1. 25130 BANJO CONNECTION 1
2. 6370294 PIPE 1
3. 25242 CONNECTION 1
4. 25127 CONNECTION 3
5. 59027 LOAD HOLDING VALVE 1
6. 31155 SS LOCK WASHER 8MM 4
7. 30138 SS BOLT M8X45 4
8. 25838 ELBOW CONN C40XS12-3/8JIC 1
9. 21102 SEAL WASHER 14X18.7X1.5 3
10. 28821 PRESSURE TRANSDUCER 2

(WAS 28835)
11. 21125 TIGHTENING WASHER 3/8” 1
12. 25869 RED NIPLE 3/8BSPX3/8BSP 1
13. 25831 STR CONN F40XS12-3/8JIC 1
14. 25859 ADAPTER 1/4JIC 1
15. 59840 CONNECTION MALE 1

1

2

8

10

13

4

14

9

3

9

5

6

7

11

12

20050509



1699903315: FLY-JIB PARTS MANUAL
EXTENSION CYLINDER

6297680 EXTENSION CYLINDER
6893370 SEAL KIT (INCL. 3-6, 9-13)

1. 6297672 CYLINDER PIPE 1
2. 6324293 PISTON 1
3. 20704 BACK RING 15.3X2.4 2
4. 20128 O-RING 15.3X2.4 1
5. 20928 GUIDE RING PWR50/45X5.6 2
6. 20927 PISTON SEAL GHT50/40X8 1
7. 6321313 PISTON ROD 1
8. 6321303 GUIDE 1
9. 20181 O-RING 44.2X3 1
10. 20709 BACK RING 44.2X3 1
11. 20945 SEAL HH610 35X43X6/7 1
12. 20934 BEARING HH506 35X40X9.7 1
13. 20926 SCRAPER HH834 35X43X4 1

9
10

11
12

13

8

3
4 3

5
6

5

7

1

2

20011030



1799903315: FLY-JIB PARTS MANUAL
EXTENSION CYLINDER

6297690 EXTENSION CYLINDER
6893370 SEAL KIT (INCL. 3-6, 9-13)

1. 6297662 CYLINDER PIPE 1
2. 6324293 PISTON 1
3. 20704 BACK RING 15.3X2.4 2
4. 20128 O-RING 15.3X2.4 1
5. 20928 GUIDE RING PWR 50/45X5.6 2
6. 20927 PISTON SEAL GHT 50/40X8 1
7. 6321313 PISTON ROD 1
8. 6321303 GUIDE 1
9. 20181 O-RING 44.2X3 1
10. 20709 BACK RING 44.2X3 1
11. 20945 SEAL HH610 35X43X6/7 1
12. 20934 BEARING HH506 35X40X9.7 1
13. 20926 SCRAPER HH834 35X43X4 1

13
12

11
8

10
9

3
4

3
5

6
5

2

7

1

20011030



1899903315: FLY-JIB PARTS MANUAL
EXTENSION CYLINDER

6297700 EXTENSION CYLINDER
6893380 SEAL KIT (INCL. 3,4,7-11)

1. 6297662 CYLINDER PIPE 1
2. 6324303 PISTON 1
3. 20928 GUIDE RING PWR 50/45X5.6 2
4. 20927 PISTON SEAL GHT 50/40X8 1
5. 6321423 PISTON ROD 1
6. 6321413 GUIDE 1
7. 20181 O-RING 44.2X3 1
8. 20709 BACK RING 44.2X3 1
9. 20944 SEAL HH610 30X38X6/7 1
10. 20933 BEARING HH506 30X35X9.7 1
11. 20926 SCRAPER HH834 35X43X4 1

11
10

9
6

8
7

1

5

2
3

4
3

20011030



1999903315: FLY-JIB PARTS MANUAL
EXTENSION CYLINDER

6297710 EXTENSION CYLINDER
6893380 SEAL KIT

1. 6297672 CYLINDER PIPE 1
2. 6324303 PISTON 1
3. 20928 GUIDE RING PWR 50/45X5.6 2
4. 20927 PISTON SEAL GHT 50/40X8 1
5. 6321423 PISTON ROD 1
6. 6321413 GUIDE 1
7. 20181 O-RING 44.2X3 1
8. 20709 BACK RING 44.2X3 1
9. 20944 SEAL HH610 30X38X6/7 1
10. 20933 BEARING HH506 30X35X9.7 1
11. 20926 SCRAPER HH834 35X43X4 1

11
10

9
6

8
7

1

5

2
3

4
3

20011030



2099903315: FLY-JIB PARTS MANUAL
FITTINGS-EXTENSION CYLINDER I

6299720 FITTINGS, EXT. CYLINDER I
1. 6297214 PIN 1
2. 6292794 LOCK PLATE 1
3. 30152 SET SCREW M10X14 1
4. 6297564 LOCK PLATE 1
5. 30132 SS SET SCREW M8X20 2
6. 59022 REGENERATION VALVE 1
7. 30120 SS BOLT M8X60 2
8. 25127 CONNECTION GES 12 LR-WD 3
9. 6297424 PIPE, K1 EXTEND 1
10. 6297434 PIPE, K1 RETRACT 1
11. 25130 BANJO CONNECTION 1
12. 27974 CLIP 1/2” 2
13. 31134 SS WASHER 6MM 2
14. 30109 SS SET SCREW M6X8 2
15. 31155 LOCK WASHER SS 8MM 2

7

8

9
10

3

2

1

8

12
13

14

11

4
5

6

15

6297680

20011030



2199903315: FLY-JIB PARTS MANUAL
FITTINGS, EXTENSION CYLINDER II

6299730 FITTINGS, EXT. CYLINDER II
1. 6294374 SLIDE BLOCK 1
2. 6294364 SPACER 1
3. 30155 SET SCREW M10X25 2
4. 6297174 BRACKET 1
5. 30200 SET SCREW M20X65 1
6. 30894 LOCK NUT M20 1
7. 6297194 BRACKET 1
8. 31755 WASHER 8MM 2
9. 31147 WASHER SS 8.4X16.1.6 2
10. 30131 SET SCREW SS M8X16 2
11. 6297204 STOP 2
12. 31154 LOCK WASHER SS 6MM 4
13. 30112 SET SCREW SS M6X16 4
14. 25130 BANJO CONN P-RSWV 3

12 LR-3/8
15. 6297454 PIPE, K2 RETRACT 1
16. 25127 CONN GES 12 LR-WD 1
17. 6297444 PIPE, K2 EXTEND 1
18. 27974 CLIP 1/2” 2
19. 31134 WASHER SS 6MM 2
20. 30109 SET SCREW SS M6X8 2

5

12
4

3

6

14

18

19

20

15
14

14

16

10

9

8

7

13
12

11
17

6297680

6297690

20011030



2299903315: FLY-JIB PARTS MANUAL
STOWING BRACKET K2
1. 6299944 STOWING BRACKET 1
2. 30540 C-SINK SCREW MK6X16 4
3. 63966 SLIDE BLOCK 4
4. 30543 C-SINK SCREW MK8X16 4
5. 31964 C-SINK SS SCREW MK8X25 4
6. 30886 LOCK NUT SS M8 4

5

3

6

4

3

2

1

20011030



2399903315: FLY-JIB PARTS MANUAL
FITTINGS EXTENSION CYLINDER III

6299740 FITTINGS, EXT. CYL. III
1. 6297354 STOWING BRACKET 1
2. 63966 SLIDE BLOCK 2
3. 31964 C-SINK SCREW, SS MK8X25 4
4. 30886 LOCK NUT SS M8 4
5. 6294374 SLIDE BLOCK 1
6. 6294364 SPACER 1
7. 6297223 GUIDE 1
8. 30155 SET SCREW M10X25 2
9. 30200 SET SCREW M20X65 1
10. 30894 LOCK NUT M20 1
11. 6297204 STOP 2
12. 31154 LOCK WASHER SS 6MM 4

13. 31539 SET SCREW SS MC6X16 4
14. 6297333 STOWING BRACKET 1
15. 31147 WASHER SS 8.4X16.1.6 2
16. 30134 SET SCREW SS M8X25 2
17. 25130 BANJO CONNECTION 3

P-RSWV 12 LR-3/8
18. 6297474 PIPE, K3 EXTEND 1
19. 6297464 PIPE, K3 RETRACT 1
20. 25127 CONNECTION GES 12 LR-WD 1
21. 27974 CLIP 1/2” 2
22. 31134 WASHER SS 6MM 2
23. 30109 SET SCREW SS M6X8 2

5

6

7

10
8

9
17

4

1

2

3
21

22
23

16

15

14

13

12

11

17

20

17

19

18

6297680

6297690

6297700

20011030



2499903315: FLY-JIB PARTS MANUAL
FITTINGS, EXTENSION CYLINDER IV

6299750 FITTINGS, EXT. CYL IV
1. 6294374 SLIDE BLOCK 1
2. 6294364 SPACER 1
3. 6297164 GUIDE 1
4. 30155 SET SCREW M10X25 2
5. 30200 SET SCREW M20X65 1
6. 30894 LOCK NUT M20 1
7. 6297194 BRACKET 1
8. 31755 WASHER 8MM 2
9. 31136 WASHER SS 8.4X16X1.6 2
10. 30131 SET SCREW SS M8X16 2
11. 6297204 STOP 2
12. 31154 SPRING WASHER SS 6MM 4
13. 31539 SET SCREW SS MC6X16 4
14. 25127 CONNECTION GES 12 LR-WD 1
15. 6297484 PIPE, K4 RETRACT 1
16. 25130 BANJO CONNECTION 3

P-RSWV 12 LR-3/8
17. 6297494 PIPE, K4 EXTEND 1
18. 27974 CLIP 1/2” 2
19. 31134 WASHER SS 6MM 2
20. 30109 SET SCREW SS M6X8 2

6

1

2

3
4

5

16

20

18

19

16

14

11

12

13
7

8

9

10

16
15

17

6297680

6297690
6297690

6297710

20011030



2599903315: FLY-JIB PARTS MANUAL

1

2

3

4
5

6
76 7

8

9 10

5
4

11

HOSE KIT IMT 19.5 - 21.5 - 25.0 - 27.0
6299900 HOSE KIT

1. 62952 HOSE 3/8X3100 L/L JIC 1
2. 62910 HOSE 3/8X 3250 90/L JIC 1
3. 31456 DOUBLE CLAMP 2X18 MM 1
4. 30155 STEEL BOLT SS M6X30 2
5. 31489 DOUBLE CLAMP 18MM 2
6. 31134 WASHER SS 6MM 2
7. 30884 LOCK NUT SS M6 2
8. 62903 HOSE 3/8X1100 90/L JIC 1
9. 62904 HOSE 3/8 X 1250 90/L JIC 1
10. 25831 STR CONN F40XS12-3/8 JIC 2
11. 62635 NYLON HOSE SOCK 1

120X1200 MM

20011030



2699903315: FLY-JIB PARTS MANUAL

1

2

3

4

5
7

6
7

6

8
9

4
5

10

HOSE KIT - IMT 32.5 - 37.0
6299910 HOSE KIT

1. 62863 HOSE 3/8 X 3400 L/L JIC 1
2. 62929 HOSE 3/8 X 3500 90/L JIC 1
3. 31456 DOUBLE CLAMP 2X18 MM 1
4. 30115 STEEL BOLT SS M6X30 1
5. 31489 DOUBLE CLAMP 18MM 2
6. 30884 LOCK NUT SS M6 2
7. 31134 WASHER SS 6MM 2
8. 62923 HOSE 3/8X1600 90/L JIC 2
9. 25831 STR CONN F40XS12 3/8 JIC 2
10. 62635 NYLON HOSE SOCK 1

120X1200 MM

20011030



2799903315: FLY-JIB PARTS MANUAL

18
20
19
21 9

8

1

2

3 4
6

5

16
17
15

9
813

12
11
14

13
11
12
14

10
12
11
13

13
12
11
10

7

FITTINGS - IMT 19.5 - 21.5 - 25.0 - 27.0
6299930 FITTINGS

1. 6256763 FITTING 1
2. 6299954 PLUG 1
3. 6196043 PIN 1
4. 30837 NUT M24 1
5. 31280 COTTER BOLT 5X40 1
6. 33458 LOCK RING, SS 1
7. 6194414 LOCK PIN W/CHAIN 1
8. 6299964 SUPPORT PLATE 2
9. 32433 SOCKETHEAD SCR MCL8X8 6
10. 6198174 SPACER 3
11. 31128 WASHER 25MM 6
12. 31133 WASHER 44X25X4 6
13. 33112 SNAP RING 24U 6
14. 6360004 SPACER 3
15. 6193314 SPACER 1
16. 30131 SET SCREW SS M8X16 6
17. 6193304 SPACER 1
18. 6350963 STOWING BRACKET 1
19. 31158 LOCK WASHER 12MM 4
20. 31131 WASHER 24X13X2.5 4
21. 30178 SET SCREW M12X35 4

20011030



2899903315: FLY-JIB PARTS MANUAL

1

2
3
4

22
23

2019

18
17
16

5 6
7

8
20

21
22

16
17 18

19

13
12

11
10

14
12
15

9

FITTINGS - IMT 25.0 - 27.0 - K3
6299870 FITTINGS

1. 6370233 STOWING BRACKET 1
2. 31131 WASHER 24X13X2.5 4
3. 31158 LOCK WASHER 12MM 4
4. 30178 SET SCREW M12X35 4
5. 6196043 PIN 1
6. 5973404 WASHER 1
7. 30837 NUT M24 1
8. 33386 SPLIT RING 6X45 1
9. 6194414 LOCK PIN W/CHAIN 1
10. 6297534 SPACER 2
11. 6297544 SPACER 2

12. 31177 WASHER 10MM 6
13. 30154 SET SCREW M10X20 4
14. 30155 SET SCREW M10X25 2
15. 30888 LOCK NUT M10 6
16. 6370104 SPACER 2
17. 6370114 SPACER 2
18. 6370084 GUIDE II 2
19. 30533 C-SINK SCREW MK10X45 4
20. 6270094 SPACER 2
21. 6370054 GUIDE I, RIGHT 1
22. 30545 SCREW MK10X20 4
23. 6370064 GUIDE I, LEFT 1

20011030



2999903315: FLY-JIB PARTS MANUAL

1
2
3
4

10
1113

14

15

5
8

7

9

6

12

12

FITTINGS - IMT 25.0 - 27.0 K4
6299790 FITTINGS

1. 6370233 STOWING BRACKET 1
2. 31131 WASHER 24X13X2.5 4
3. 31158 LOCK WASHER 12MM 4
4. 30178 SET SCREW M12X35 4
5. 6297344 PIN FOR INSERT, K4 1
6. 30892 LOCK NUT M16 1
7. 32119 CASTELLATED NUT M16 1
8. 33385 SPLIT RING 4.5X27 1
9. 6194414 LOCK PIN W/CHAIN 1
10. 6297534 SPACER 2
11. 6297544 SPACER 2
12. 31177 WASHER SS 10MM 6
13. 30152 SET SCREW M10X14 4
14. 30154 SET SCREW M10X20 2
15. 30888 LOCK NUT M10 2

20011030



3099903315: FLY-JIB PARTS MANUAL

13
12
11
10

10
11
12
13

5 8
6

7

17

14
18

14
15

16

10
12
11
13

19
20
14

21
22
23

1
2
3
4

9

FITTINGS - IMT 32.5 - 37.0 K3
6299920 FITTINGS

1. 7010723 STOWING BRACKET 1
2. 31131 WASHER 24X13X2.5 4
3. 31158 SPRING WASHER 12MM 4
4. 30178 SET SCREW M12X65 4
5. 6196043 PIN 1
6. 30837 NUT M24 1
7. 31280 COTTER BOLT 5X40 1
8. 33458 LOCK RING SS 1
9. 6194414 LOCK PIN W/CHAIN 1
10. 6198174 SPACER 6
11. 31133 WASHER 44X25X4 6
12. 31128 WASHER 25MM 6
13. 33112 SNAP RING 24U 6
14. 6195904 SPACER 8
15. 6195944 SPACER 2
16. 30135 SET SCREW SS M8X30 6
17. 6198164 SPACER 2
18. 30957 C-SINK SCREW MK8X20 12
19. 6193304 SPACER 2
20. 6193314 SPACER 2
21. 6193404 LOCK WASHER 4
22. 31170 LOCKWASHER 8MM 4
23. 30995 SCREW MK8X30 4

20021121



3199903315: FLY-JIB PARTS MANUAL

1
2
3
4

11

10

5
8

6

7

9

FITTINGS - IMT 32.5 - 37.0 K4
6299800 FITTINGS

1. 7010723 STOWING BRACKET 1
2. 31131 WASHER 24X13X2.5 4
3. 31158 LOCK WASHER 12MM 4
4. 30178 SET SCREW M12X35 4
5. 6195993 PIN FOR SUSPENSION 1
6. 30837 NUT M24 1
7. 31280 COTTER BOLT 5X40 1
8. 33458 LOCKING RING, SS 1
9. 6194414 LOCK PIN W/CHAIN 1
10. 6195944 SPACER 2
11. 30131 SET SCREW SS M8X16 6

20011030



3299903315: FLY-JIB PARTS MANUAL

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424

MANUAL PART NUMBER: 99903315


	ELECTRONIC MANUALS
	REVISIONS LIST 
	INSERT - IMT 19.5 - 21.5 - 32.5 - 27.0 
	INSERT - IMT 25.0 - 27.0 K3 
	INSERT - IMT 25.0 - 27.0 K4 
	JIB, COMPLETE 
	EXTENSION I 
	EXTENSION II 
	EXTENSION III 
	EXTENSION IV 
	HOOK SUSPENSIONS 
	MANUAL EXTENSIONS
	MANUAL EXTENSIONS 
	JIB CYLINDER 
	JIB CYLINDER LHV 
	EXTENSION CYLINDER 
	EXTENSION CYLINDER 
	EXTENSION CYLINDER 
	EXTENSION CYLINDER 
	FITTINGS-EXTENSION CYLINDER I 
	FITTINGS, EXTENSION CYLINDER II  
	STOWING BRACKET K2 
	FITTINGS EXTENSION CYLINDER III  
	FITTINGS, EXTENSION CYLINDER IV 
	HOSE KIT IMT 19.5 - 21.5 - 25.0 - 27.0 
	HOSE KIT - IMT 32.5 - 37.0 
	FITTINGS - IMT 19.5 - 21.5 - 25.0 - 27.0 
	FITTINGS - IMT 25.0 - 27.0 - K3 
	FITTINGS - IMT 25.0 - 27.0 K4 
	FITTINGS - IMT 32.5 - 37.0 K3 
	FITTINGS - IMT 32.5 - 37.0 K4 

